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SHANGHAI RICHEMG ELECTRONICS CO., LTD
SHANGHAI OLD HUMIN ROAD CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : WIRING DUCT

2GS Job No. SP10-002021 - 5H

Composition PRO

Date of Sample Received © 30 Jan 2010

Testing Period : 30 Jan 2010 - 03 Feb 2010

Test Requested : Selected test(s) as requested by client,
Test Method - Please refer to next page(s),

Test Results Flease refer to nexl pagels),

Signed for and on behalf of
SGS-C3TC Ltd.

Sandy 1

Hao Jinyu, Sandy
Lab Manager
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
1 SHA10-008631.001  Grey plastic

Remarks :
(1) 1 mg/kg =1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Halogen

Test Method : With reference to EN 14582: 2007, analysis was performed by lon Chromatograph (IC).

Test Item(s) Unit DL 001
Chlorine (Cl) mg/kg 50 ND
Bromine (Br) mg/kg 50 ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.
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ATTACHMENTS
Halogen Measurement Flowchart for sample

Sample
cutting/preparation

A 4
Sample weighting

A 4

Combustion in oxygen
bomb

A 4

Dissolved in an absorption
solution

A 4
Analyzing halogen by ion
chromatography.
Double confirm Fluorine
and lodine by ISE or
UV-vis, if necessary

Tested by - Daisy Gong
Checked by . Alex Jiang

This document is issued by the Company subject to its General Conditions of Service printed overleaf, availabte on request or accessible at http://www.sgs.com/terms_and_conditions.
htm and for_glactronic format documents,subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of
"-F_"'_:-, ign and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of

Bwithin the limits of Client’s instructions, ifany. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction

N {ghts and obligations under the transaction documents. This document cannot be reproduced except in full,without prior written approval of the Company.

n, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
ik results shown in this test report refer only to the sample(s) tested .
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Sample photo:

SHA10-008631.001

SGS authenticate the photo on original report only

*** End of Report ***
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